



Material No.: 8003-15
Batch No.: 0000095643
Manufactured Date: 2014/11/01
Retest Date: 2019/10/31

Certificate of Analysis

Test	Specification	Result
------	---------------	--------

For Laboratory, Research or Manufacturing Use
ANALYTICAL TEST RESULTS FOR THIS PRODUCT ARE NOT AVAILABLE THROUGH
BakerFACTS. PLEASE CONTACT CUSTOMER SERVICE AT 1-800-JTBAKER FOR
MORE INFORMATION. THANK YOU.

Country of Origin: DE



Phillipsburg, NJ 9001:2008, 14001:2004
Paris, KY 9001:2008
Mexico City, Mexico 9001:2008
Deventer, The Netherlands 9001:2008, 14001:2004, 13485:2003
Gliwice, Poland 9001:2008, 17025:2005
Selangor, Malaysia 9001:2008
Dehradun, India, 9001:2008, 14001:2004, 13485:2003
Mumbai, India, 9001:2008, 17025:2005
Panoli, India 9001:2008

Richard M Siberski
Vice President Global Quality

For questions on this Certificate of Analysis please contact Technical Services at 855.282.6867 or +1.610.573.2600
Avantor™ Performance Materials Inc.

3477 Corporate Parkway, Suite #200, Center Valley, PA 18034, U.S.A. Phone: 610.573.2600 . Fax: 610.573.2610